



E G Lab

Emteem Gem Laboratory
Since 2003

Gemstone Report

REPORT NO. 226875

25 December 2025

DETAILS

weight	4.05 cts
measurement	10.03x9.06x5.76 mm
shape & cut	oval mixed cut
item	a loose faceted stone
transparency	transparent

RESULTS

species	NATURAL CORUNDUM
variety	NATURAL GREEN SAPPHIRE
colour	Blue green
comments	No indication of heating



not an accurate representation
of size & colour

Gemologist
M T M Haris FGA

Important Note : Conclusions in this report reflect our findings at the time of testing & available testing methods adopted by our gemmologist best of their professional expertise & experience. A gemstone can enhanced / modified at anytime its life span. Once it's left the E G Lab after testing, rechecks are necessary to determine current status. Please see the reverse for terms and limitations.

For online verification log into www.eglab.lk or scan the QR code given.



7CU00JIM9

report
verification



E G Lab (Pvt) Ltd

'EMTEEM EDIFICE'

44/4C Dr. Sheik Al-Fassy Mawatha, Chinafort, Beruwala 12070, Sri Lanka
+(94) 34 227 9278 — mtmharis@sltnet.lk — www.eglab.lk